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ITEM PART QTY. DESCRIPTION

1 0H7415A 1 ASSY EXHAUST PANEL AIRBOX SIDE BISQUE
0H7415C 1 ASSY EXHAUST PANEL AIRBOX SIDE GREY

2 0H3959 1 BASE

3 0H7414A 1 ASSY FRONT PANEL BISQUE
0H7414B 1 ASSY FRONT PANEL GREY

4 0H6614 4 BRACKET, CORNER POST

5 0C8563 5 SCREW HHFC M6-1.0 X 12

6 0H39580ALOR 3 EXTRUSION, ENCLOSURE CORNER

7 0H7415B 1 ASSY. EXHAUST PANEL CONTROL PANEL SIDE BISQUE
0H7415D 1 ASSY. EXHAUST PANEL CONTROL PANEL SIDE GREY

8 0H6613 4 ROOF FASTENER

9 0J0208 4 SPRING CORE POWER ROOF

10 0H7355 4 SUPPORT, ROOF LATCH

11 0H3960A 1 ROOF WITH INT DUCT BISQUE
0H3960B 1 ROOF WITH INT DUCT GREY

12 0H6620 1 ASSY REGULATOR 7KW VERT HSB

13 0H9349 1 HOSE, REGULATOR VENT

14 048031E 2 CLAMP HOSE BAND .66

15 0H8749 1 ASSY., SNAP BARB W/SCREEN

16 0E1330A 1 GROMMET,38.1 CROSS SLIT W/HOLE

17 0H7413A 1 ASSY., BACK PANEL BISQUE
0H7413B 1 ASSY., BACK PANEL GREY

18 022473 4 WASHER, FLAT1/4-M6

19 022097 4 WASHER, LOCK M6-1/4

20 0H7606 4 SCREW, BHSC M6-1.0X16 ZP

21 0H6618 1 GASKET, AIRBOX PANEL/ROOF

22 0H6617 1 GASKET, BLOWER HOUSING

23 0H6616 1 GASKET, ENGINE AIR IN BACK

24 0H6338 1 GASKET, ENGINE AIR IN FRONT

25 090388 2 SCREW, HHTT M6-1.0X12 ZINC

26 0H9154C 1 WIRE, ENG TO CNRPST

27 0H9150A 1 CRNR SUPPORT W/GND HOLE BISQUE
0H9150B 1 CRNR SUPPORT W/GND HOLE GREY

28 055414 2 LUG SLDLSS #2-#8X17/64 CU

29 0J2157 2 MAT, EXHAUST ENCLOSURE, INSIDE

Page 2 of 2

GROUP EV

Exploded View : EV ENCLOSURE, COREPOWER

Drawing No. : 0H7620



